
 
 

 

DATE: April 4, 2018 
 

TO: Jeff Densmore, P.E. 
Santa Barbara District Engineer 
 

FROM: Jason Cunningham, E.I.T. 
Water Resource Control Engineer, Santa Barbara District 
 

SUBJECT: San Luis Obispo County Water District 10 
Cayucos Water Treatment Plant - 4010025 
2018 Sanitary Survey Report 
San Luis Obispo County 

 
I. Introduction  

 
On March 28, 2018, Mr. Jeff Densmore and Mr. Jason Cunningham of the Santa Barbara 
District, Division of Drinking Water (hereinafter known as “Division”) of the State Water 
Resources Control Board (SWRCB) inspected the San Luis Obispo County Water District 10 - 
Cayucos Water Treatment Plant (hereinafter known as “District 10”). Mr. Mark Chiaramonte, 
[...]
toilets are located along the lakeshore and a septic tank leach line system is located at the 
parking facility. The leach line is located over 200 feet from the high water line.  The San Luis 
Obispo County Health Department inspects the recreational area on a routine basis to evaluate 
the sanitary facilities. 
 
The watershed is comprised about 20.3 square miles, the majority of which is privately owned.  
The drainage area, 2 miles upstream from the dam, consists of grass-covered hills used for 
cattle grazing.  The reservoir has a maximum inundation area of 650 acres, which together with 
a 300-foot perimeter area, has been acquired by the State of California.  There are a few rural 
residences on the watershed.  Sewage disposal is by means of septic tanks and leaching 
systems, which have been reviewed by the San Luis Obispo County Health Department. The 



San Luis Obispo County Water District 10 
Cayucos Water Treatment Plant  - 3 - April 4, 2018 
Sanitary Survey Report 
 

City of San Luis Obispo conducts a monthly inspection of the reservoir and submits a monthly 
report to this office. 
 
The section of the reservoir 1,000 feet from the intake and the adjacent shoreline are closed to 
public use.  The water supply is obtained from a multiport outlet tower.  The water is transported 
through the Whale Rock Conduit to District 10’s turnout.  
 
3.2.2 Groundwater Sources 

Whale Rock Well – CAWO – Active (PS Code 4010025-006)  
The Whale Rock Well - CAWO Well was constructed in 1989 to a depth of 85 feet. No sewer 
lines or sewage disposal facilities are located within 50 and 100 feet of the well site respectively.  
The well is not housed but the site is fenced for protection.  The well is equipped with a 10-inch 
plastic casing and is gravel packed.  The perforations begin at 35 feet.  The well has a 33-foot 
annular seal and is surface sealed.  A clay layer is located at a depth of 3 feet (17 feet thick). 
The well is equipped with an electric motor and a submersible pump that produces 
approximately 175 gpm. The well discharges above ground directly to the clearwell reservoir. 
 

3.3 Adequacy of Supply 
 
District 10 sells treated surface water to three water systems. Per the California Waterworks 
Standards all public water systems are required to record the production from their source on 
a monthly basis. The Maximum Day Demand (MDD) and Peak Hour Demand (PHD) were 
calculated using the reported average day demand and maximum day demand and a peaking 
factor of 1.5. District 10’s average day, maximum day, and peak hour demands during the last 
seven years are listed in Table 2. 

  
Table 1: Active Source Capacity 

Source Capacity (gpm) 
Whale Rock Well 175 

Whale Rock Reservoir 1,050 
Total 1,225 

 
Table 2: Production Data (2010-2016) 

Year 
Annual Production (MG) Average Day 

Demand (gpm) 
*Maximum Day 
Demand (gpm) 

*Peak Hour 
Demand (gpm) 

Groundwater Surface Water 
2016 1.97 104.21 202.02 411.36 617.05 
2015 1.63 106.40 205.54 383.33 575.00 
2014 1.50 121.85 234.69 468.08 702.12 
2013 1.55 136.15 261.99 525.54 788.31 
2012 0.10 125.92 239.76 480.56 720.85 
2011 3.08 120.98 236.04 490.79 736.19 
2010 2.93 123.80 241.06 515.46 773.19 

 
*These values were estimated using peaking factors. Calculations with peaking factors are 
provided below.  



San Luis Obispo County Water District 10 
Cayucos Water Treatment Plant  - 4 - April 4, 2018 
Sanitary Survey Report 
 

Average	Day	Demand	ሺgpmሻ ൌ
Annual	production	ሺgallonsሻ

൬365
days
year൰ ∗ ൬24

hrs
day൰ ∗ ቀ60

min
hr ቁ

 

                 
Max	Day	Demand	ሺMDDሻ ൌ 	Max	Month	ሺgpmሻ ∗ ሺ1.5ሻ 

 
Peak	Hour	ሺPHDሻ ൌ ൫Max	Day	ሺgpmሻ൯ ∗ ሺ1.5ሻ 

 
According to the California Waterworks Standards, public water systems should have water 
sources that have the capacity to meet the maximum day demand (MDD) at all times. The total 
source capacity of District 10 is 1,225 gpm, which is greater than the highest calculated MDD 
in the ten seven years of 788 gpm in 2013.  
 
According to the California Waterworks Standards, a public water system serving less than 
1,000 service connections, shall have storage capacity equal to or greater than the MDD, 
unless the system can demonstrate that is has an additional source of supply or has an 
emergency source connection that can meet the MDD requirement. District 10 has a total of 
250,000 gallons of storage. Using the highest calculated PHD demand in the last seven years 
(526 gpm in 2013), District 10 could provide approximately 8 hours of storage. Therefore, 
District 10 does not provide enough storage capacity to meet the Division’s MDD criteria. 
However, based on the 2013 EAR, District 10 did not report or project any water outages.  
 
Drought Impact and Preparedness 
 
The State will continue to update water conservation measures depending on current weather 
conditions. Therefore, the States measures continue to change based on current conditions. 
The Division recommends that District 10 stay informed by visiting the State’s Water 
Conservation Portal at http://www.water boards.ca.gov/water_issues/programs/conservation_ 
portal/. The Division also recommends that District 10 conduct an ongoing well production and 
groundwater level monitoring program as well as ensuring any water conservation measures 
are achieved that are required by the State. The well production data shall be recorded on 
minimum of a monthly basis and reported in the EAR.   
 
Groundwater Management 
 
In 2014, California signed historic legislation for groundwater management throughout the 
State, specifically providing local agencies (also known as Groundwater Sustainability 
Agencies, or GSA’s) the authority to manage groundwater basins and usage through the 
Sustainable Groundwater Management Act of 2014. This is important as groundwater levels 
are declining, water quality contamination is increasing, and the drought persists. GSA’s 
located in high and medium priority basins in critical overdraft as identified by DWR need to 
develop groundwater sustainability plans by 2020 and adopt and implement the plan by 2040. 
GSA’s are made up of local public water agencies such as Cities, Counties, Public Utility 
Districts, Community Services Districts, Irrigation Districts, Water Conservation Districts, etc. 
District 10 is encouraged to attend and engage in the local GSA meetings to provide input in 
the process. 

  



San Luis Obispo County Water District 10 
Cayucos Water Treatment Plant  - 5 - April 4, 2018 
Sanitary Survey Report 
 

3.4 Surface Water Treatment 
 

3.4.1 Raw Water 
The water supply is obtained from a multi-port intake tower located in the reservoir. Water 
quality samples and field characteristics of the lake water at the intake tower are sampled every 
other week and the data is reported to all of the systems which receive water from the reservoir. 
The measurements are taken at each gate level available for use. Measurements include 
temperature and dissolved oxygen. Lake elevation, draft gate and depth, weather conditions, 
wind direction, air temperature, lake appearance and odor are also recorded. 
 
The water drawn from the intake tower is transported to the Whale Rock Conduit. District 10 
diverts their allotment for the water treatment plant from the Whale Rock Reservoir. The raw 
water gravity feeds from the conduit and is controlled by an influent control valve at the 
treatment plant. 
 
3.4.2 Direct Additives 

3.4.2.1 Sodium Hypochlorite 
Sodium hypochlorite is used for pre-disinfection. The sodium hypochlorite is 12.5% and is 
stored in day tanks which hold approximately 60 gallons. When dosing at 1.3 mg/L the storage 
typically lasts for a week. The chemical is injected upstream of the inline static mixer. The 
operators try to dose just enough to control biological growth in the filters and to help oxidize 
the iron and manganese but not enough to get a detectable residual at the influent to the GAC 
filters. Generally the target chlorine residual at the Trident filters in less than 0.5 mg/L. 
 
In addition, sodium hypochlorite is used as a disinfectant in order to meet CT requirements. 
There are two post chlorination injection points.  The primary injection point is located after the 
GAC filters and prior to the clearwell.  The secondary injection point is located upstream of the 
bypass to the GAC filters and prior to the water entering the clearwell.  The secondary injection 
point is not used when the water is treated by the GAC filters.  
 

3.4.2.2 Flocculant 
District 10 is currently using polyaluminum hydroxychlorosulfate which is produced by 
CalChem (CC 2310) as the flocculant.  The chemical is injected upstream of the in-line static 
mixer. District 10 has a 580 gallon storage container which typically will supply enough 
chemical for a month when dosing at 5 mg/L.    
 

3.4.2.3 Polymer 
A liquid cationic polymer is used to aid in the coagulation process; District 10 is currently using 
Floquat FL 4420. The chemical is injected upstream of the in-line static mixer, typically at a 
dose of 2 mg/L. The polymer is stored in the chemical storage container which has a capacity 
of 150 gallons. The chemical will supply one and a half months based on normal dosages. 
 

3.4.2.4 Chemicals (ANSI/ NSF Standard 60) 
The following chemicals are used in the treatment process. 
 

Table 3: Chemicals Used 

Chemical Purpose 
ANSI/ NSF 

Standard 60 
Dosage 

Polyaluminum Hydroxychlorosulfate Coagulant Yes 5 mg/L 
Cationic Polymer Coagulant Aid Yes 2 mg/L 

Sodium Hypochlorite Disinfectant Yes Varies 



San Luis Obispo County Water District 10 
Cayucos Water Treatment Plant  - 6 - April 4, 2018 
Sanitary Survey Report 
 

3.4.3 Treatment Process 
3.4.3.1 In-Line Static Mixer 

An in-line static mixer is used to mix the chlorine, coagulant and the coagulant aid prior to 
entering the clarification/ filtration process. 
 

3.4.3.2 Trident Clarification/ Filtration 
3.4.3.2.1 Contact Clarification 

The clarification takes place in three, parallel Trident clarification/filtration units. The water 
enters the adsorption clarifier compartment where it passes upward through a bed of buoyant 
adsorption media. The adsorption clarifier combines the process of coagulation, flocculation 
and clarification in a single unit process. In passing through the adsorption media the 
chemically coagulated water is mixed, flocculated and clarified. Flocculation is accomplished 
by turbulence as water passes through the adsorption media and the removal is enhanced by 
contact with flocculated solids attached to the media. Typically the upflow clarifiers are rinsed 
after 40 hours of run time. The clarifiers are rinsed with an air scour for 5 minutes followed by 
a raw water flush for 10 minutes. 
 

3.4.3.2.2 Filters 
The clarification and filtration process take place in three, parallel Trident clarification/ filtration 
units. Each unit has a maximum capacity of 350 gpm. The overall capacity of the filter plant is 
1,050 gpm and operates at 5.0 gpm/ft2 with all three filters in operation. The filtration plant is 
considered an approved alternative filtration technology for the treatment of surface water. 
 

3.4.3.2.3 Filter Backwash 
The filters are backwashed every 20 to 45 hours or when the effluent turbidity reaches 0.2 
NTU. They are backwashed with air scour for 5 minutes and filtered water from the clearwell 
at a flow rate of 15 -18 gpm/ft2 for 12 minutes on the filters and 8 minutes for the clarifier.  After 
the backwash, the filters discharge to waste for about 4 minutes or until the effluent turbidity is 
below 0.3 NTU. 
 

3.4.3.2.4 Finished Water Storage 
The clearwell was constructed in 1996 and provides a storage capacity of 250,000 gallons. 
The steel reservoir is constructed above ground and located at the treatment plant site. The 
reservoir is equipped with screened vents and overflow.  The reservoir was recoated with an 
epoxy coating in 2007.  The reservoir is baffled to help meet the CT requirements. The clearwell 
also receives chlorinated water from the CAWO Well when it is used. An on-line chlorine 
analyzer records the chlorine residual of the water leaving the reservoir. 
 

3.4.3.2.5 Backwash Recovery 
District 10 reclaims water from filter backwashes and filter rinse cycles.  Settling basins, in-line 
polymer injection & mixing, and a 64 gpm capacity Everfilt multi-media pressure filtration 
system are used to reduce the reclaimed water turbidity levels to less than 2.0 NTU before 
being returned to the head-works of the treatment plant.   
 
The recycle rate is not more than 10% (average 60 to 70 gpm) of the overall plant flow (average 
600 to 700 gpm).  Use of the two settling ponds is rotated; one is used while the other is allowed 
to settle for 24 hours (typical duration, minimum is 2 hours when turbidity is low).  The settling 
pond’s sludge is pumped approximately three times a year or when the sludge depth is 12 
inches deep after settling. 
 



San Luis Obispo County Water District 10 
Cayucos Water Treatment Plant  - 7 - April 4, 2018 
Sanitary Survey Report 
 

The 64 gpm capacity Everlift multi-media pressure filtration system consists of four (4) skid 
mounted 24-inch diameter vertical pressure filters with automatic valves and controls. The filter 
media is 32-inches deep. It consists of anthracite, silica sand, and garnet, over two layers of 
crushed gravel.  There are provisions to add chemical feed (polymer) to the influent to enhance 
turbidity removal if needed. The chemical feed system consists of a chemical pump, static 
mixer, and an injection port. The filtration system utilizes effluent from its own filters as a 
backwash source.  The backwashes are initiated, manually or automatically, based on run-
time or pressure differential.  The filtration system is taken off-line during the backwash cycle 
and once backwashing of all filter vessels has been completed, a filter-to-waste cycle is 
implemented before the filters are placed back into service. The system is equipped with on-
line turbidimeters to continually monitor and record the turbidity levels from the reclamation 
basin and reclaim filtration system.  The reclaim filtration system is equipped with an automatic 
shut-off mechanism, which initiates when effluent turbidity levels exceed 2.0 NTU. 
 

3.4.3.2.6 GAC Filters 
District 10 uses two 600 gpm capacity US Filter GAC filters to aid in the removal of odor 
producing compounds and to remove TTHM precursors. The GAC filters are located after the 
existing trident package treatment and before final disinfection and the clearwell. District 10 
can utilize series, parallel, or individual filter flow configurations but typically uses the series 
configuration. District 10 also has the capability to bypass the GAC filters. 
 
Historically, District 10 retailers periodically experienced TTHMs in their distribution systems 
exceeding 80 mg/L. District 10 failed the TTHM standard in 2004/05. District 10 received 
Proposition 50 money to address the water quality failure and installed GAC treatment for 
controlling DBP precursors. District 10 and each of their retailers currently comply with the 
TTHM and HAA5 standards. 
 
Additionally, the Cayucos Water Treatment Plant (Cayucos WTP) has experienced seasonal 
taste and odor problems since it began operation in 1997. District 10 evaluated several 
solutions for the seasonal taste and odor problems at the Cayucos WTP. The existing PAC 
treatment did not provide sufficient contact time to reduce 2-methylisoborneol (MIB) levels 
satisfactorily.  The addition of GAC filter units to the existing treatment train has been effective 
in removing taste and odor causing MIB by 60 to 80%. 
 
3.4.4 CT Compliance 
Chlorination is achieved using a liquid chlorinator with capacity of 21 gpd. District 10 uses 
12.5% hypochlorite solution which is stored in a 2,500-gallon tank. Sufficient free chlorine 
residual is maintained leaving the 250,000 gallon baffled clearwell to meet the required CT.  